

## TEST CERTIFICATE OF VH48 SERIAL 080434

|               |                |
|---------------|----------------|
| CUSTOMER NAME | Butla Projects |
| DATE TESTED   | 05/06/2018     |
| REF NO        | VH001          |

### VALVE DESCRIPTION

|               |                         |
|---------------|-------------------------|
| TYPE OF VALVE | 1" ( 25NB) Safety valve |
| VALVE SIZE    | 1" ( 25NB)              |
| RATING        | 5.5Kpa                  |
| SEAT MATERIAL | Stainless Steel         |

### TEST PROCEDURE (API 527 )

|                             |                         |
|-----------------------------|-------------------------|
| GAUGE ONE : D6577           | GAUGE TWO: D6578        |
| TEST PRESSURE : BLOW 5.5Kpa | TEST PRESSURE : RE-SEAL |
| TEST RESULTS : PASSED       | TEST RESULTS: PASSED    |

|                                                                                                        |                                                                                                              |
|--------------------------------------------------------------------------------------------------------|--------------------------------------------------------------------------------------------------------------|
| <br>NAME OF OFFICER | <br>SIGNATURE OF OFFICER |
| <br>NAME OF WITNESS | <br>SIGNATURE OF WITNESS  |
| ISSUED BY : <u>JEANETTE KLEINHANS</u>                                                                  | <br>SIGNATURE                                                                                                |

Jeanette Kleinhans, Office Administrator, Admin

[info@valvehospital.co.za](mailto:info@valvehospital.co.za)